ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.54 6.09 6.17 6.32 PASS
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 12 / 10MHz / QPSK

LTE Band 12/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 10,90 b

Ref Level 30.00 dém  Offset 10,90 b
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‘Complementary Cumulative Distribution Function Samples: 130000

‘Complementary Cumulative Distribution Function Samples: 130000

Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2252 dbm 26,59 dbm 6.07 da 2.38 d8 4.46 db 5.54 db 5.66 db Trace 1 [ 2156 dbm  26.09 dbm 6.53 da 3.01d8 5.07 db 6.00 di 6.41d8
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LTE Band 12 / 10MHz / 64QAM

LTE Band 12 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 10,90 b

Ref Level 30.00 dém  Offset 10,90 b

o art a0ds aQr 2 ms ® RBW 10 MHz o art a0ds aQr 2 ms ® RBW 10 MHz
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lcF 707.5 mHz Mean Pwr + 20.00 dB lcF 707.5 mHz Mean Pwr + 20,00 dB.
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 20.54 dém 27,16 dém 6.62 da 3.04 da 5.22 dB 6.17 db 6.45 db Trace 1 [ 1640 dém 2553 dém 7.13 da 3.25 da 5.36 di 6.32 da 6.75 da
L it ] W W L it ] SR e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 131 3.10 2.99 5.48 5.19 10.49 | 10.37 - - - -

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.28 1.29 3.10 3.09 5.25 5.27 10.21 | 10.19 - - - -

TEL: 886-3-327-0868 Page Number : A7-3 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 12

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 OB = RBW 30 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 37+ Max
mi1] 16.63 dBm mi1] 16.04 dBm
2 707.16990 MHz - " 230 MHZ]
— . nda 26.00 dB ndB 26.00 dB
o ! i ke 1.272700000 MHz o P e e 1.311900000 MHz
Qfactar | 555.6 Qfactar | 530.1
o - 0 de:
. 11/
10 d -10 df 7 -
/
-20 — -20 dém— 3 e
E e 20l
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 707.1685 MHz 16.63 dbm ndB down 1.2727 WHz ML 1 707.1923 MHz 16.04 dem ndB down 13119 Wz
TL 1 706.865 MHz -9.35 dém ndg 26.00 dB T 1 706.6343 MHz ndg 26.00 dB
T2 i 708.1378 MHz q factor 555.6 T2 i 70B.1462 MHz q factor 539.1
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.58 dBm mi1] 17.02 dem
2 707.73980 MHz - B 708.39910 MHz
R S e~ 26.00 dB - 26.00 dB
10 s q 3.098900000 MHZ| 0 Vi il 2.991000000 MHZ|
7 Q factor 228.4] i Q factor \ 236.8
o a 0 de: : .
Ty L
10 di -10 df /
=z L R —
-a0d -30 o
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 707.7388 MHz 16.58 dbm ndp down 3.0989 MiHz Ml i 70B.3981 MHz 17.02 dém ndp down 2,891 MHz
TL 1 705.9236 MHz -7.52 dBm nd8 26,00 d8 1 1 706.0135 MHz -8.87 dem nd8 26,00 d8
T2 i 709.0225 MHz -7.23 dém q factor 228.4 T2 i 708.0045 MHz -9.01 dém q factor 236.8
L Il ) L o

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

trum

Ref Level 30.00 G&m

um

L Il

Offset 10,90 b w RBW 100 khz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.71 dBm Mi[1] 15.26 dBm
2 707.00000 MHz - 705.68200 MHz
ndB 26.00 dB Y ndB 26.00 dB
10 R il B A 5.475000000 MHz 0 B L T o AT A Ty 5.185000000 MHz
Ji Q factor 129.1 ! Q factor 136.1
o L 0 da: [
s / \
d 3 » 1/ \
10 -10 J_/' -
-20 -20 1
Y \
/ o bV \mrd A ]
-40 dBm:
-50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 707.0 MHz 15.71 dém ndp down 5,475 MHz Ml i 705662 MHz 15.26 dem ndp down 5,185 MHz
T 1 704.743 MHz -10.29 darm nds 26.00 d& T1 1 704,893 MHz -10.81 dBm nds 26.00 d&
T2 1 710.217 MHz -10.21 dBm q factor 129.1 T2 1 710.077 MHz -10.77 dBm q factor 136.1

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 12
Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
e Att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 17.70 dBm Mi[1] 17.35 dBm
ML 704.1430 MHz 705.0420 MHz
2 2
2 A RN - N, 26.00 dB 2 B B 8 26.00 dB
_ ” Y Bw b 10.490000000 MHe| 0 / v o W 10.370000000 MHe|
/ Q factor \ 67.4 ] Q factor \ 68.0)
o = \‘ 0 da:
; T 4
¢
10 d C -10 di -
20 s . | oo S
R
-20 ¢ = 30
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 704.143 MHz 17.70 dbm ndB down 10,48 MHz ML 1 705.042 MHz 17.35 dem ndB down 10,37 WHz
TL 1 702.145 MHz -8.20 dBm ndg 26.00 dB T 1 702,465 MHz -3.78 dbm ndg 26,00 dB
T2 i 712.635 MHz -8.37 dém q factor 67.1 T2 i 712,835 MHz -8.62 dém q factor 66.0
L JU ] - L JU ] -

LTE Band 12
Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

- ‘I o o
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.04 dBm ] mi1] 16.21 dBm
2 . 707.67340 MHz - , 706.30720 MHz
. ndB 26.00 dB _ B N ndB , 26.00 dB
wd A iy N 1.275500000 MHZ| 10 AN T T B 3.098900000 MHZ|
Q factor 554.8 7 Q factor 227.9
] T 0 da: .
\ 7
10 df - - -10 di -
, N
N
20 d -20 4 — L —]
oy 0 At i AW,
A0 S -30 o
40 dBm -40 dBm
50 -s0
60 d 60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value I Y-value | Function | Function Result
ML T 707.6734 MHz 15.94 dbm ndB down 1.2755 WHz ML 1 706.3072 MHz 16.21 dem ndB down 3.0089 WHz
TL 1 706.8622 MHz -10.22 dém ndg 26.00 dB T 1 705.9655 MHz -2.82 dbm ndg 26.00 dB
T2 i 708.1378 MHz -9.97 dém q factor 554.0 T2 i 708.0644 MHz -9.88 dém q factor 227.9
L JU ] - L JU ] -

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

- ‘I o o
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.21 dBm Mi[1] 16.65 dBm
2 706.59100 MHz - 0 707.9600 MHz
ndB 26.00 dB . 26.00 dB
wd A ) TASS Bt - TN 5.245000000 MHZ| 10 d i i 10.210000000 MHz
] Q factor 134.7 ] Q factor 69.3)
o - 0 da +
T/ J
10 d - - -10 di -
\,
/ N Y N
. p ! e A
NNy N\ A (N SNRVaN PRV
-30 o
-40 dBm
-s0 -s0
60 d 60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 706.581 MHz 15.21 dbm ndB down 5,245 MHz ML 1 70756 WHz 16.65 dem ndB down 10.21 WHz
TL 1 704.873 MHz -10.72 dém ndg 26.00 dB TL 1 702,305 MHz -9.52 dBm ndg 26,00 dB
T2 i 710.117 MHz -10.84 dém q factor 134.7 T2 i 712.515 MHz -9.50 dém q factor 68.3
L JU ] - L JU ] -

TEL: 886-3-327-0868 Page Number : A7-5 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 12

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
Mi[1] 13.49 dBm| ] M1[1] 15.90 dBm|
2 707.16430 MHz - . 706.30720 MHz
5 ndB 26.00 dB ndB 26.00 dB
o . DB o P, 1289500000 MH e P 2.002000000 MH
wd v B 1Mz 10 d v B 2
7 Q factor 548.4] Q factor \ 228.4]
o 0 de:
/ / Yen
/ \ A
-10 d - - 10 df -
/ h {
-20 T
e AN e
-30BRm; LAy
40 dBm
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 707.1643 MHz 13.43 dBm ndB down 1.2605 WHz ML 1 706.3072 MHz 15.90 dem ndB down 3.0029 WHz
TL 1 706.8455 MHz -12.53 dém ndg 26.00 dB T 1 705.9356 MHz 3,93 dBm ndg 26.00 dB
T2 i 708.135 MHz -12.50 dém q factor 548.4 T2 i 708.0285 MHz -10.31 dém q factor 228.4
L JU ] - L JU ] -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.20 dBm mi1] 13.96 dBm
705.52200 MHz 705.4820 MHz
2 2
20 L ndB 26.00 dB| 20 T ndB 26.00 dB
10d K A o Bw 5.265000000 MHZ| 10 d ] 10.190000000 MHz
7 - e " féetor 134.0 7 69.2
] !
] , + 0 da: - .
/ Y g
10 d = 10 df -
~ / AN
-20 1 -20 7 T
NPT P . A e
T I s —— <50 W =
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 705.522 MHz 12.20 dém ndp down 5,265 MHz Ml i 705,462 MHz 13.96 dém ndp down 10,18 MHz
TL 1 704,783 MHz -13.80 dBm nds 26.00 d8 1 1 702,505 MHz -11,98 dem nd8 26.00 d8
T2 i 710.047 MHz -13.82 dém q factor 134.0 T2 i 712,695 MHz -12,03 dém q factor 68.2

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.10 1.09 2.76 2.73 4.50 4.49 9.05 9.03 - - - -
Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM |256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.09 2.75 2.72 451 451 9.07 9.03 - - - -
TEL: 886-3-327-0868 Page Number : A7-7 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 12
Middle Channel / 1.4AMHz / QPSK Middle Channel / 1.4AMHz / 16QAM

m . m .
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 10.00 o & RBW 30 khz
le Att 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode Auto FFT be At 30 dB SWT £3.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
TN 16.96 dBm| } Mi[1] 15.86 dBm|
707.27620 MHZ] 707.52520 MHZ]
2 2
= o 1.099300699 MHz = T 1090909091 MHz,
s ATy
wd 10d
/
o - 0ds o
/ \, by
10 df 10 d T
N N
20 - -20 7 3
| M ‘
I S AN P e Al
(S el e 5 — —
—
40 dBmv
-50 -50
60 df 60 df
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.2762 MHz 16.96 dém [ 1 707.5252 MHz 15.86 dem
T 1 706.94335 MHz 9.48 dam oce Bw 1.099300699 MHz T 1 705.95734 MHz 7.95 darm oce Bw 1.090909091 MHz
T2 1 708.04266 MHz 9.31 dBm T2 1 70B.04825 MHz 8.69 dBm
L JU J - L JU J -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

m

Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.86 dBm Mi[1] 17.19 dem
. M1 | 70844110 MHz - ! | 70652520 MHz
= — N =711, N 2.757242757 MHz | P P ST P 2727272727 MHz
wd ¥ At 10d
/ 4
o 0 da: .
/ \ / \
10 di + T -10 df ~
\ / i,
0 —f d -20 dim— - .
IR Ve R e - N
-an d a0 d
40 dBmv -40 dBm:
-50 -50
60 df 60 df
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 708.4411 MHz 17.86 dom [ 1 7D6.3252 MHZ 17.19 dem
T 1 706.1034 MHz 10.57 dam oce Bw 2.757242757 MHz T 1 705.13337 MHz 11,09 dam oce Bw 2727272727 MHz
T2 1 708.86064 MHz 11.52 dBém T2 1 70B.B6064 MHz 11.14 dBm

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

L U 5 )
Ref Level 00 dBm  Offset 10.90 dB RBW 100 kHz Ref Level 00 dBm  Offset 10.90 dB & RBW 100 kHz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 16.56 dBrm mi1] 15.22 dBm
. it 705.70200 MHZ] - 707.96000 MHZ]
. B . +.495504496 MHz ¥ occBw ) +.485514486 MHZ
SV N VA e | ] oA e
1 d 10 df - x {
o 0 da v a
10 df 10 di ’ A
E . -
/ " 4 b
-20 £ - -20 — =
/ W I
el 2 R 20 d
40 dBmv -40 dBm:
-50 -50
60 df 60 df
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 705.782 MHz 16.56 dom [ 707.96 MHz 15.22 dem
T 1 705.25225 MHz 9.78 dam oce Bw 4,495504496 MHZ T 1 705.25225 MHz 10,64 dam oce Bw 4,485514486 MHZ
T2 1 709.74775 MHz 9.66 dBm T2 1 700.73776 MHz 9.79 dBm

L )

TEL: 886-3-327-0868 Page Number : A7-8 of 25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG

380306B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
o mi1] 10.55 dBm mi1] 18.00 dBm
2 704.6430 MHz - 704.7230 MHz
(RPN N A W gy PP =11 1 | 9.050949051 MHz P occE 9.030969031 MHz
10 ¢ b 10 o =
{ \ /
o - - 0 de: - -
/ /
10 di a -10 df
/ \ / ™
/ \ / N
-20 S - e s
s A, "' T AN ’
-an dé T
40 dBm -40 dBm
-s0 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 704.643 MHz 19.55 dbm ML 1 704.723 MHz 18.03 dem
TL 1 702.9545 MHz 12.78 dBm Occ Bw 9050949051 MHz T 1 702.9446 MHz 11.03 dBm Occ Bw 9.030969031 MHz
T2 i 712.0155 MHz 11.73 dém T2 i 711.8755 MHz 10.49 dém
L JL ] L JU ] L
- o o
Ref Level 30.00 GBm  Offset 10,90 db & RBW 30 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att 30d8 SWT  63.2 s @ VBW 100 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
: mi1] 19.05 dBm mi1] 16.24 dBm
2 Y 706.99370 MHz - o 710 MHz
AR Occ Bw 1.090909091 MHz - Occ B 745 MHz
'\1 T At trs S L — ol N
10 df & 10 o
o : 0 de: .
\
10 d -10 di
/ N, \
oL ——
— e
-30 o
-40 dBm
50 -s0
60 d -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 706.9937 MHZ 19.95 dem Ml i F0B.3571 MHz 16.24 dom
TL 1 706.95175 MHz 9.93 dém occ Bw 1.090909091 MHz 1 1 706.13936 MHz 10.31 dBm occ Bw 2.745254745 MHz
T2 i 708.04266 MHz 9.54 dbm T2 i 708.88462 MHz 9.10 dém
] L JU ] L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

- G G
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.68 dBm mi1] 17.08 dBm
. . 707.02000 MHZ] - I 704.2430 MHZ
c B +.505494505 MHz . oce Bw 9.070929071 MHZ,
P, LN, - [, i T2 Vs A nas' o
_ ],r.v' e ai SRRV Wit iy 10d =
\ \
]
o + ]\ 0 d8: T
/ \
10 df =10 di
7 \ hY
\ \
20 Z .
A N -
S V LA o
-3 :
40 dBmv -40 dBm:
-50 -50
60 df -60 di
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.02 MHz 14.68 dom [ 1 704.243 Mz 17.08 dem
T 1 705.23227 MHz 9.21 d8m 0cc Bw 4,505494505 MHz T 1 702,946 MHz 10,67 dem 0cc Bw 9.070929071 MHz
T2 1 700.73776 MHz 9.24 dbm T2 1 712.0155 MHz 9,64 dbm
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 12

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

m . m .
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.84 dBm mi1] 14.45 dBm
. : 70757690 MHz - . _ 708.64490 MHz
E oce Bw 1.085314685 MHz oce Bw 2.715284715 MHZ]
wd S, Ay 10 d L i o N e ¥ N
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\
o 7 I 0 das y T
10 df - 10 db \\
20 7 ‘ 20 .
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Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 707.3768 MHz 13.84 dbm [ 1 7DB.6448 MHZ 14.45 dem
T 1 706.95734 MHz 6.40 dam oce Bw 1.085314685 MHz T 1 705.13936 MHz .40 dBim oce Bw 2715284715 MHz
T2 1 708.04266 MHz 7.31 dBm T2 1 70B.B5465 MHz 7.24 dBm
L JU ] e L JU ] e
m
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.39 dBm mi1] 14.81 dem
. 706.31100 MHZ] - 703.3240 MHz
oce Bw +.5054 ik oce Bw 9.030969031 MHZ,
- M AP AT e T2
10 d 1 N - e 10 df i SCSSA S
J ) / \
o t 0 da: 1
\ ! i
p /
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40 dBmv
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60 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 706.311 MHz 12.39 dém [ 1 703.324 Mz 14.31 dem
T 1 705.24235 MHz 5.33 dam oce Bw 4,505494505 MHZ T 1 02,9845 MHZ 7.55 dam oce Bw 9.030960031 MHz
T2 1 709.74775 MHz 6.50 dBm T2 1 712.0155 MHz 7.82 dBm
L JU ] L JU ] e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Conducted Band Edge

LTE Band 12/

1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

21:41:03

Spectrum uf Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
¥ ; ; Aks Line _§PURIQU$_LINE_ABS PAS
20 dIB’I';“H PURIOUS INE_ABS P 20 GBH‘.‘P ,Ei‘ S
/|
10 dBm 10 dBm {' ]‘
D de 0 dem { :
-10 dBm -10 dBm :
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i R \
L —" ~
50 dBm b S R e - 50 dém P/ AW
v - ~—1___
e
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz £98.89555 MHz -23.18 dém -10.18 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.74925 MHz 21.92 dBm —awl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99835 MHz -20.33 dém -7.39 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00864 MHZ 17.52 B 452 de
599.000 MHz 701.000 MHz 100.000 kHz 69922677 MHz 22.24 dBm -7.76 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -22.16 dbm -9.16 db
.
I J1 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectru || Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dbm / I 10 darr"w \
odB 1 0 dem
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-10 dBm l‘ -10 de| !
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20 dem 20 dﬁn—
-30 dBm = 0 oem :
M
40 derm. — et -40 dem
- S A e
-50 dBm - — -50 dBm =
e R
—
-60 dem -60 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeup RBW | Freguency | Powerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.88666 MHz -22.77 dém -9.77 d 714.000 MHZ 716.000 MAz 100.000 kHz 715.34565 MHz 13.83 dBm -16.17 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99346 MHz -22.87 dém -9.87 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00365 MHz 23 98 dBm oo de
£99.000 MHz 701,000 MHz 100,000 kHz £09,53846 MHz 14.01 dBm -15.99 dB 716,100 MHz 725000 MHz 100000 kHz 21610445 MHz 5382 dbm 062 db
.
i 1 1 i
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SPORTON LAB.
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Report No. : FG380306B

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
ectrum L[| um "y
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
¥ ; ; Aks Line _§PURIQU$_LINE_ABS PAS
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Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69888666 MHz -20.52 dém -7.92 d8 714.000 MHz 716.000 MHz 100.000 kHz 7174728 W 21.32 dBm —aﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,98506 MHz -19.44 dém -6.44 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00265 MHz -16.25 dBm ca5 de
£59.000 MHz 701.000 MHz 100.000 kHz £99.26074 MHz 21.36 dBm -6.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -23.31 dBm -10.31 dB
T
Il - i 1 o
Date:r 1. Date 1.AUG.202 21:
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dBm ’ A 10 dBm h
AR \
o de f‘ ! 0 dem i
|
-10 dBm f \ -10 dey
SPURIOUS_LINE_ABS H
20 dem 20 dfim
-30 dBm L= Bm -
e S
40 dBm — 40 dBm
] St
S A
50 dBm—f——— — — - 50 dBm e - —
- S
-60 dm 50 derm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69887777 MHz -21.20 dém -6.20 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.40360 MHz 13.29 dBm -16.71 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98.99835 MHz -22.33 dém -9.39 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00135 MHz 23.11 dBm o i1 de
599.000 MHz 701.000 MHz 100.000 kHz 700.03397 MHz 13.29 dEm -16.71 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.41 dbm ~12.41 dB
T
Il 1 P
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 12/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum by

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKABS _ PAES
3 3 3 ABS Line _$PURIQUSY INE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime ﬂ'lw =
10 dem 10 dBm: T \
0dB 0 dem ’
-10 dBm -10 dBm. '.I
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-30 dBm -30 dBm h\
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N L o~ .g..w“" e AN
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e e i
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts StE 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -22.64 d&m -9.04 d& 714.000 MHz 716.000 MHz 100.000 kHz 71573526 MHz 20.60 dBm -9.40 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.99525 MHz -21.32 dBm -8.32 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00185 MHz -22.50 dBm -9.50 dB
£99.000 MHz 701.000 MHz 100.000 kHz £92.24875 MHz 20.45 dBm -9.55 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -24.88 dbm -11.68 dB
\
il A I [| o
Date: 1 21:44:11 Date: 1.AUG.2023 21:46:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru :E' Spectrum "y
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm - 10 dem 2 \
0 dB f/‘ \\ 0 dem- t
-10 dBm i -10 de| l\
SPURIOUS_LINE_ABS f \
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/,—'P{ ‘W.M jl
30 dBm 3B ‘F
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e
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] S
-50 dBm = = -50 dBm =
RN e - e I
-60 dem 60 dBm [ (NN SR—
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||[Start 714.0 MHz 3003 pts Stop 725.0 MHz
[Bpurious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | Atimit__| Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
590.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -21.44 dém -8.44 d8 714.000 MHZ 716.000 MAz 100.000 kHz 714.89211 MAz 12.06 dBm -17.04 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99955 MHz -23.21 dBm -10.21 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 00015 MHe 2481 dbm 1181 db
599.000 MHz 701.000 MHz 100.000 kHz £99.70230 MHz 12.21 dBm -17.79 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -27.07 dbm -14.07 db
Y
) i )
pases 21:45:54
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 12/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
ectrum L[| um "y
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
d 3 3 ABS Line SPURIOUS INE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dem /ﬂ\ 10 dBm /{'\\
0ds t 0 dem ’
-10 dBm I -10 dBm
SPURIOUS_LINE_ABS \‘ F
-20 dem ‘iu, -20 dBm (.J
-30 dem | -30 dem ! "'
W !
-40 dam 40 dBm W
-50 dam e = \ 1ot e Ea
e — _ L d Y S S E -
60 dam 60 dém -
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69889555 MHz -27.59 dém -14.59 d& 714.000 MHz 716.000 MHz 100.000 kHz 715.77123 MHz 17.23 dBm -12WI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99535 MHz -25,33 dém -12.33 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00055 MHz 24.32 4B i3ode
599.000 MHz 701.000 MHz 100.000 kHz 699.26873 MHz 17.26 dBm ~12.74 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.63 dbm ~14.63 dB
T
Il - i 1 o
pares " Date: 1.AUG.202

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 20,00 dém Offset 10,90 db

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto Sweep

Mode Auto Sweep

SGL Count 100/100

@1 AvaPwr (@1 tvgPwr
Limit Fheck PABS | SPURIGE CHNEKARS PABS
s . . Abe Li sPURIOUS INE_ABS PAES
20 dhin® —pPURIOUS. LINE_ABS PABS 20 dimE 5
10 dBm ¢ — 10 dBm
\ \
0 de /" | 0 dem 1‘\
-10 dgm i H -10 :IBL I
SPURIOUS_LINE_ABS J \ \
-20 dém -20 df
»ﬂl \\q. L M
-30 dém 7 4 Bm ] —
40 dBm - 40 dem =,
/'/ \
50 ?% - T B —— = -50 dem e S
S
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Lo Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.97 dém -14.97 dé 714.000 MHz 716.000 MHz 100.000 kHz 715,50350 MHz 10.24 dBm -19.76 dB
6598900 MHz 599,000 MHz 30.000 kHz 698,99995 MHz -26.57 dBm -13.87 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00325 MHz -26.15 dBm -13.15 dB
£99.000 MHz 701.000 MHz 100.000 kHz 609,37463 MHz 10.52 dém -19.48 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.11 dBm -14.11 dB
Y
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum L[| um "y
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_|ABS. PAS!
20 dIBIﬂr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
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Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -23.51 dém -10.51 d& 713.000 MHz 716.000 MHz 100.000 kHz 7180 1548 Wi 10.09 dBm -19m|
598.900 MHz 699,000 MHz 30.000 kHz 698.99625 MHz -22.46 dBm -5.46 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 01633 MHz 23 30 dBm 1030 de
599.000 MHz 702.000 MHz 100.000 kHz 700.96454 MHz 10.22 dém -19.78 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.17 dBm -12.17 dB
T
I - i 1 o

Jate:

1.AUG.

LTE Band 12/

3MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHBEKARS_ PAES
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Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -22.86 dém -9.86 d8 713.000 MHz 716.000 MHz 100.000 kHz 71565684 MHZ 9.32 dBm -ZUWI
598.900 MHz 699,000 MHz 30.000 kHz 698.99555 MHz -22.99 dBm -5.95 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00065 MHz 5244 dBm o4 de
599.000 MHz 702.000 MHz 100.000 kHz 70169281 MHz 9.59 dBm -20.31 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.42 dbm -12.42 dB
T
I J1 £
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 12 / 3MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum || Spectrum "y
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,88666 MRz -23.14 dBm -10.14 08 715.000 Mz | 716,000 MMz 100.000 KAz TR T 540 dbm -mﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99685 MHz -23.31 dém -10.31 dB 716,000 MH= 716,100 MH2 30,000 kHz 71600664 MHz 3506 dBm -12.06 dB
599.000 MHz 702.000 MHz 100.000 kHz 701.26424 MHz £.59 dBm -21.41 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -25.58 dBm -12.98 dB
.
I - I 1 o
paresd Alemne Date: 1.AUG. 21:57:17
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___Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
620.000 MHz 698,900 MHz 100,000 kHz 698 89555 MHz -28.34 dém -15.34 de 713.000 MHz 716,000 MHz 100,000 kHz 714.26623 MHz 6.46 dBm ~23.54 db
698.900 MHz 599.000 MHz 30.000 kHz 698.99875 MHz -26.25 dBm -13.25 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00664 MHz 26,08 B 13,08 dB
599.000 MHz 702.000 MHz 100.000 kHz 701 41708 MHz 5.39 dBm -23.61 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -27.06 dBm -14.06 dB
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650.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -24.70 d&m -11.70 dé 711.000 MHz 716.000 MHz 100.000 kHz 714.36414 MHz .15 dBm -21.85 dB
698.900 MHz 599.000 MHz 30.000 kHz 698.98616 MHz -25.62 dBm -12.62 dB 716.000 MHz 716.100 MHz 30,000 kHz 716,00744 MHz -25.31 dBm -12.31 dB
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___Range Low Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz £95.89555 MHz -24.75 dBm -11.75 d& 711.000 MHz 716.000 MHz 100.000 kHz 71446903 MHz 7.13 dBm -ZZWI
598.900 MHz 699,000 MHz 30.000 kHz 698.99975 MHz -26.01 dBm -13.01 dB 718,000 MH= 716,100 MHz 30,000 kHz 71602093 MHz 3562 B 1262 de
£59.000 MHz 704.000 MHz 100.000 kHz 70141508 MHz 7.10 dBm -22.90 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.86 dBm -11.86 dB
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£90.000 Mz | 698,900 MMz 100,000 kiz £98,89555 Mnz ~27.54 dém 1404 dB 711.000 Mz | 716,000 MMz 100,000 Kiz  FR TR 14 B _25W|
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30.000 MHz 690.000 MHz 100.000 kHz 689.67502 MHz -54.09 dBm -41.09 dB 30.000 MHz 690.000 MHz 100.000 kHz 622.98008 MHz -56.77 dBém -43.77 dB
725,000 MHz 1.000 GHz 100.000 kHz 998.72523 MHz -56.30 dBm -43,30 dB 725,000 MHz 1,000 GHz 100.000 kHz 928.93792 MHz -56.40 dBm -43.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.26 dBm -32.26 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51837 GHz -45.59 dBm -32.59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94926 GHz -41.49 dBm -28.49 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89726 GHz -41.41 dBm -28.41 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35316 GHz -42,14 dBm -29.14 dBb 7.000 GHz 9,000 GHz 1.000 MHz 7.35166 GHz -42.36 dBm -20.36 di
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30.000 MHz 690,000 MHz 100.000 kHz 635.52913 MHz -56.75 dBm -43.75 dB
725.000 MHz 1,000 GHz 100.000 kHz 985,77759 MHz -56.20 dém -43.20 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53887 GHz -45.85 dBm -32.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -41.25 dBm -28.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35416 GHz -42.43 dBém -20.43 dB
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30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -53.89 dBm -40.89 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.27960 MHz -56.89 dBm -43,89 dB
725,000 MHz 1.000 GHz 100.000 kHz 944 83503 MHz -56.36 dBm -43,36 dB 725,000 MHz 1,000 GHz 100.000 kHz 971.38020 MHz -56.25 dBm -43,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.48888 GHz -45.55 dBm -32.55 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63534 GHz -45.79 dBm -32,79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91976 GHz -41.46 dBm -28.46 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92726 GHz -41,39 dBm -28.39 dB
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30.000 MHz 690,000 MHz 100.000 kHz 618.58041 MHz -56.67 dBm -43.67 dB
725.000 MHz 1,000 GHz 100.000 kHz 933,78704 MHz -56.47 dBm -43.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96526 GHz -45.83 dBm -32.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93626 GHz -41.48 dBm -28.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34416 GHz -42.47 dem -20.47 dB
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LTE Band 12 / 5SMHz
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30.000 MHz 690.000 MHz 100.000 kHz 689.72502 MHz -54.52 dBm -41.52 dB 30.000 MHz 690.000 MHz 100.000 kHz 618.03045 MHz -56.72 dBm -43.72 dB
725,000 MHz 1.000 GHz 100.000 kHz 906.44201 MHz -56.34 dBm -43,34 dB 725,000 MHz 1,000 GHz 100.000 kHz 890.94483 MHz -56.46 dBm -43.46 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.32 dBm -32.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.46688 GHz -45.96 dBm -32.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94976 GHz -41.29 dBm -28.29 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90826 GHz -41,34 dBm -28.34 dB
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30.000 MHz 690,000 MHz 100.000 kHz 628.52966 MHz -56.71 dBm -43.71 dB
725.000 MHz 1,000 GHz 100.000 kHz 899,54326 MHz -56.37 dBm -43.37 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.55 dBm -32.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.90489 GHz -41.35 dBm -28.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.35816 GHz -42,38 dém -20.38 de
hil
L )
Dats: 1.AUG.2
TEL: 886-3-327-0868 Page Number : A7-23 of 25

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 12 / 10MHz

Spectrum u/? Spectrum u,?
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS
. i R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
g
e N PN s E e R
) J— trtecprcsin e . . I——
-50 derr -50 dBm T
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34705 pts Stop 9.0 GHz Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.97500 MHz -55.83 dBm -42.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 615.63063 MHz -56.77 dBém -43.77 dB
725,000 MHz 1.000 GHz 100.000 kHz 9B85.12770 MHz -56.29 dBm -43,20 dB 725,000 MHz 1,000 GHz 100.000 kHz 910.64125 MHz -56.50 dBm -43,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.29 dBm -32.29 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47238 GHz -45.85 dBm -32.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.02887 GHz -41.50 dBm -28.50 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90926 GHz -41.43 dBm -28.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36916 GHz -42.51 dBm -29.51 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34716 GHz -42.52 dBm -29.52 dB
—_— —
\ I ) ] ( Il J w
22:40:46
ectrum
Ref Level 0.00 dBm Offset 10.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 fvgrwr
Limit rlhm-k PARS
Ine $PURIOUS LINE ABS PABS
-10 4
| SPURIOUS._LINE_ABS_
-20 dBém
-30 dém
-40 dém
i s P WY A——
-50 des
-70 dB
-80 dB
-90 dB
Start 30.0 MHz 34705 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeuUp | RBW | Frequency | Power Abs | ALimit
30.000 MHz 690,000 MHz 100.000 kHz 689.07507 MHz -54.29 dBm -41.29 dB
725.000 MHz 1,000 GHz 100.000 kHz 882.04645 MHz -56.39 dBm -43.39 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95376 GHz -45.89 dBm -32.89 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.97488 GHz -41.43 dBm -28.43 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36116 GHz -42,31 dém -20.31 de
hil
L )
Dats: 1.AUG.2

TEL: 886-3-327-0868

FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG380306B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0054
40 Normal Voltage 0.0140
30 Normal Voltage 0.0040
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0136
-10 Normal Voltage 0.0100 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0000
20 Battery End Point 0.0065
Note:

1. Normal Voltage = 3.87 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number




ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.04 5.65 6.23 6.12 PASS
TEL: 886-3-327-0868 Page Number : A8-1 of 16

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 13/ 10MHz / QPSK

LTE Band 13/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,90 b

Spectrum

Ref Level 30.00 dém  Offset 10,90 b

e are s0de  aQr 2ms @ RBW 10 MHz e are s0de  aQr 2ms @ RBW 10 MHz
@153 view @153 view
= o5 0 T
i - =
A
001 . . 001 - .
N N
\ < Y o
\
iE = \
¥ Y
Ly b
1E-04- H\ - 1E-04- T
| |
1E- \' 1E- ‘\
lcF 7ez.0 Mz

‘Complementary Cumulative Distribution Function

Mean Pwr + 20.00 dB

Samples: 130000

lcF 782.0 MHz

Mean Pwr + 20.00 dB

‘Complementary Cumulative Distribution Function

Samples: 130000

Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2254 dbm 26,14 cbm 5.60 d .43 d8 4.26 db 5.04 db 5.42 db Trace 1 [ 2155 dBm  £7.57 cbm 6.42 da 2.96 d 4.78 db 5.65 di 6.06 da
L bj )i [ X L bj )i [TIE)

LTE Band 13/ 10MHz / 64QAM

LTE Band 13 / 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum | Spectrum %
Ref Level 30.00 cém _ Offset 10,90 db Ref Level 30.00 cém _ Offset 10,90 db
o art a0ds aQr 2 ms ® RBW 10 MHz o art a0ds aQr 2 ms ® RBW 10 MHz
(@153 view (@153 view
= =l
Pz ez
a - 0 S e
3 R, S
A S
0.01 . - 0.01 . -
H ]
N -~ W -~
1E v 1E 3
L \
Ay
i |
1E-04- T < 1E-04- ; <
| 1
i i
1 1
1E- - 1E-
lcF 782.0 mHz Mean Pwr + 20.00 dB lcF 782.0 mHz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 2053 dbm  £7.55 cbm 7.02 d 3.13d8 5.25 db 6.23 db 6.70 db Trace 1 [ 18,51 dbm 25,54 cbm 7.03 da 3.19 d8 5.13 dB 6.12 da 6.70 da
L JL J [ [ SRR ) L JL J EEEEEEE N

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A8-2 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 5.02 5.56 9.99 9.89 - - - -

Mode LTE Band 13 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.97 5.28 9.89 10.13 - - - -

TEL: 886-3-327-0868 Page Number : AB-3 0f 16

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FG380306B

LTE Band 13

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.20 dBm Mi[1] 14.60 dBm
781.16100 MHz 783.47900 MHz
2 2
2 N nds 26.00 d8| =@ ndB '*— 26.00 d8|
_ Ve Y 5.015000000 MH| 104 PP sl o BT Y 5.564000000 MHZ|
Q factar 155.8 { Q factar \ 140.8
| / \
o 1 0 de: :
T
10 di =4 10 di ,/
I ’
Prie~s = T =0d = v = =
-30 d
-40 dBm
50 -s0
-60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 781.161 MHz 16.23 dbm ndB down T.015 MHz ML 1 763.475 MHz 14.60 dBm ndB down 5564 MHz
TL 1 779.443 MHz -9.86 dBm ndg 26.00 dB T 1 779.313 MHz -11.44 dBm ndg 26,00 dB
T2 i 784.458 MHz q factor 155.4 T2 i 784,677 MHz 11,35 dém q factor 140.8
L JU J - L JU J -
im
Ref Level 30.00 GBm  Offset 10,90 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.03 dBm Mi[1] 16.72 dBm
782 6990 MHz 778.9240 MHz
2 2 11
= A [~ ~hdB__ 26.00 dB 2 U 26.00 dB
104 / - Bw - 9.990000000 MHz| 10 d - M 9.890000000 MHz|
/ Q factor 78.3 { Q factor | 78.7)
o 0 d8s a
T/
10 d -10 di
\, ~ ~
ey e
20 e - 20 :
-a0d / -30 o £
/
60 d 60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML 1 782.658 MHz 17.93 dém ndp down 9,99 MHz Ml i 770,324 MHz 16.72 dém ndp down 9,69 MHz
TL 1 776.985 MHz -8.15 dém nd8 26.00 d& 1 1 776,925 MHz -9.53 dém nds 26.00 d8
T2 i 786.975 MHz -8.05 dém q factor 78.3 T2 i 786,515 MHz -8.98 dém q factor 78.7
L )| J L J -
trum um
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.31 dBm Mi[1] 15.80 dBm
783.98800 MHz 777.7440 MHz
2 M 2 "
20 ndB . 26.00 d8| 20 1 - ndB 26.00 d8|
wd AV, o o o B 1.965000000 MHz 10 Sl B BTy 9.890000000 MHz
Q factor 157.9 7 Q factor ‘l 76.6
o 0 d8s ! Y
7 \
y I 2
10 di ¥ 10 di T %
o AN
-20 -+ S = -20 _’I
N W al I v Py o Sy
“and 30 o
40 dBm -40 dBm
e
-s0 -s0
60 d 60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 783.988 MHz 15.31 dém ndp down 4,965 MHz Ml i F77.744 MRz 15.80 dém ndp down 9,69 MHz
T1 1 779.512 MHz -10.67 dam nds 26.00 d8 T1 1 777.205 MHz -9.16 dam nds 26.00 d&
T2 1 784.478 MHz -10.82 dém q factor 157.9 T2 1 7B7.095 MHz -10.11 dBm q factor 78.6

L )| e

TEL: 886-3-327-0868 Page Number : A8-4 of 16
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 13

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

Spectrum

o o
T T
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 12.70 dBm mi1] 14.00 dBm
781.42100 MHz 785.9360 MHz
2 2
2 ndB 26.00 dB =@ ndB 76.00 dB
10 . o BV 5.275000000 MHz 0 Y VeV aOa WV B - 10.130000000 MHz
; [ v - N “Q fatkar’ 148.1 : I Q factor \ 77.6
ods . 0ds i+ \
10 d8m - 10 dBm 3 =
/ /! ".
-20 dBm -20 dém 3
AN A S o
FATR e Vo
RGBT S -30 dBm =
40 dBm -40 dBm ;
-50 dBm ’
-60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 781.421 MHz 12.70 dbm ndB down 5275 MHz M1 1 7B5.936 MHz 14.09 dem ndB down 10.13 MHz
TL 1 778.303 MHz -13.23 dém ndg 26,00 dB Tl 1 776,765 MHz -12,05 dBm ndg 26,00 dB
T2 i 784.577 MHz -13.26 dém q factor 148.1 T2 i 786,815 MHz 12,04 dim q factor 77.6

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A8-5 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.52 4.51 9.01 9.09 - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM |256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 4.50 8.99 9.03 - - - -
TEL: 886-3-327-0868 Page Number : AB-6 of 16

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m m
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 15.71 dBm Mi[1] 15.43 dBm
2 o 784.13800 MHz - 784.01800 MHz
N occBw +.5154B4515 MHz N :c By +.505494505 MHz
AN Aot P 2 A el e
10 df ¥ 10 df =
J . | |
o f 2 0 d8s
J AN
10 d — . -10 di
- N )
e 2y -
-30 o
-40 dBm
-s0 -s0
60 d -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 784.138 MHz 15.71 dbm ML 1 764.01B MHz 15.43 dem
TL 1 779.74226 MHz 10.12 dBm Occ Bw 4.515484515 MHz T 1 779.75225 MHz 10.14 dBm Occ Bw 4.505494505 MHz
T2 i 784.25774 MHz 10.35 dém T2 i 784.25774 MHz 9.6 dém
L JU ] L JU ] -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

im
Ref Level 30.00 cbm  Offset 10,90 db @ RBW 300 kiz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att 30d8  SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 18.00 dBm mi1] 17.30 dBm
" 783.2990 MHZ, M1 783.8580 MHZ
20 g 989 ™ 20 9.090909091 M
o 3.010989011 MHZ, ye— Fecowe 3.090909091 MHZ,
wd 10d
{
o T 0 d8:
I /
10 df =10 di Y
| YN,
20 -20 P =
-an d a0 d =
* 40 dBm .
L g B
-50
60 df -60 di
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 783.398 MHz 18.00 dém [ 1 783.858 Mz 17.30 dem
T 1 777.5045 MHz 11,93 dBm 0cc Bw 9010989011 MHz 1 1 F77.4845 MHZ 10,46 dem 0cc Bw 9.090909091 MHz
T2 1 786.5155 MHz 12.15 dbm T2 1 786.5754 MHz .63 dbm
m im
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 Kz RefLevel 30.00 dbm  Offset 10.60 o& & RBW 300 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 14.73 dBm mi1] 15.82 dBm
. 782.43000 MHZ] - 781.1210 MHZ
+.495504496 MHZ T X - Bw 8.991008991 MHZ]
. e Fmd i S A NS
10d f - a=vinva” - - :
o 0 da: .‘" \
/ \
10 d . 104 . 1
-~ s 4 e
- -20 -
e Ny P i
a0 d +
40 dim-- i
ot A
-50 -50
60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 782.43 MHz 14.73 dom [ 1 FB1.121 Mz 15.82 dem
T 1 779.76224 MHz 9.66 dam oce Bw 4,495504496 MHZ T 1 T77. 4845 MHZ 10.77 dam oce Bw 8.991008991 MHz
T2 1 784.25774 MHz 9.05 dBm T2 1 7B6.4755 MHz 9.20 dBm
L JU ] L JU ] e

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Spectrum % %
Ref Level 30.00 GBm  Offset 10,90 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 10.50 0B = RBW 200 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 13.80 dBm Mi[1] 13.72 dBm
782.67900 MHz 781.0210 MHz
2
= Goc e +.495504496 MHz, = I Oce B 9.030969031 MHz]
- bl T BT SR .. A L2
10 df et = = - 10 d , Y LA ;
! (
0ds - 0 de: - L
i | ! R
/ !
10 dam - ! 10 dBm. y :
\ / \
-20 dém . -20 dém v S —
ado e W aeal e A -/ R S
o paRr asvi -30 dem
-40 dBm -40 dém il
Pl A
-50 dBm -50 dBm
-60 dem -60 dBm:
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result |
ML T 782.875 MHz 13.80 dBm M1 1 781.021 MHz 13.72 dem
TL 1 779.76224 MHz 7.49 dBm Occ Bw 4.495504496 MHz T 1 777.4645 MHz 3,44 dbm Occ Bw 9.030969031 MHz
T2 i 784.25774 MHz 8.37 dém T2 i 786.4955 MHz .00 dém
L JU ] L L JU ] -

TEL: 886-3-327-0868

Page Number : A8-8 of 16
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ‘J m
pectrur uf Sp m "y
Ref Level 30.00 dem  Offset 10.90 dB Mode Auto FFT Ref Level 30,00 dém  Offset 10.90 db Mode 4uto FFT
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avgPwr
Limit §heck PARS Limit ¢heck PARS
20 dbire—$BURIOUS | INE ARS n DAKS 20 dbipe—$RURIONS | INE ABS D
10 dem ”‘ 10dBm
o0de “ 0dem
-10 d8m = l -10 dem: —
-20 dBm - -20 dBm
. A\
SPURIOUS_LINE_ABS J \-'] h | SPURIOUS_LINE_ABS ‘l
-40 dBm 40 dBm e
FJJJJ MMW‘VJ
-50 dBm -50 dBm -
s | ) .
Start 763.0 MHz 7007 pts Stop 806.0 MHz | | [[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHz 773,38761 MHz -59.47 dem —24.47 db 763,000 MHz 775.000 MAz 6.250 kHz 773.80710 Az 59,33 dbm 24.33 08
775.000 MHz 775.900 MHz 100.000 kHz 775,89955 MHz -44.25 dém -31.25 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,85639 MHz -47.27 dBm -34.27 dB
775,900 MHz 776.000 Mz 30.000 kHz 775 68357 MHz =48,59 dbm -35.59 d 775.900 MHz 776.000 MHz 30.000 kHz 775.91244 MHz -52.77 dBm -39.77 db
776.000 MHz 788.000 MHz 100.000 kHz 777,34865 MHz 21.58 dém -6.32 db 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 22.18 dBm -7.82 dB
788,000 MHz 788,100 MHz 30.000 kHz 78804321 MHz -51.52 dém -38.52 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00005 MHz -46.09 dBm -33.00 dB
788.100 MHz 793.000 MHz 100.000 kHz 789.42502 MHz -43.16 dBm -30.16 dB 788,100 MH= 783.000 MH2 100,000 kHz 780.01364 MHz 40,75 dBm 2775 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.03247 MHz -58.90 dém -23.90 d& 793.000 MHz B806.000 MHz 5.250 kHz 794.39610 MHz -57.31 dbm -22.31 dB
Y
I J1 )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Sp! m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto FFT

Ref Level 20,00 dém Offset 10,90 db
SGL Count 100/100

Mode Auta FFT

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES Limit ¢hack PA
20 dble—fRURIONS | INE ABS DAKS 20 dhipe—$PURIOUS | INE ABS p
10 dBm S 10dem PRI .
0dB t I 0 dem j
-10 dBm — Jl } -10 dem — ,
-20 dBm -20 dBm
J— \“"‘w s aree Jﬂ
SPURIOUS_LINE_ABS \ | SPURIOUS_LINE_ABS _
-40 dBm K -40 dBm i
50 dem MT\ -50 dBm =
e _ e —
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -57.90 dem -22.80 d& 763.000 MHz 775.000 MAz 6.250 kHz 774,34665 MHz -50.31 dbm -24.31 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.85100 MHz -32.684 dém -19.64 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.87707 MHz -46.49 dBm -33.49 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99995 MHz -35.80 dBm -22.80 dB 775.200 MHz 776.000 MHz 30.000 kHz 775,99995 MHz -50.75 dBm -37.75 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.17083 MHz 8.33 dBm -21.67 d& 776.000 MHz 788.000 MHz 100.000 kHz 793,77423 MHz 7.98 dBm -22.02 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.06648 MHz -49.24 d&m -36.24 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.07507 MHz -33.91 dBm -20.91 d8
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -43.52 dBm -30.52 dB 788,100 MHz 793.000 MHz 100.000 kHz 789, 16608 MHz ~28.85 dbm -15.35 dB
793.000 MHz 806.000 MHz 6.250 kHz 79314935 MHz -58.50 dém -23.50 d& 793.000 MHz B06.000 MHz 6.250 kHz 793.33117 MHz -55.20 dBm -20.20 dB
Y
Il j rJ

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG380306B

LTE Band 13/

5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB

Mode Auto FFT

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode 4uto FFT

@1 AvgPwr (@1 AvgPwr
Limit Fheck PAES Limit ¢heck PABS

20 dbipe—teuRIOUS }INE Ans DAKS e e —-

10 dem 10 dém Jﬂ

odb 0. dem f!

-10 dBm — -10 dem — ’ L\

-20 dBm -20 dBm ]

SPURIOUS_LINE_ABS H| | SPURIOUS_LINE_ABS_ ﬁ N \,\

-40 dBm " + -40 dBm !

_~ VAW Lw\ M«,J\Y-J'\J\ FWJV‘-’A‘VJW L
-50 dBm { -50 dem
e ] e )
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
puri Emi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 766.24276 MHz -59.34 dém -24.34 de 763.000 MHz 775.000 MAz 6.250 kHz 773,05105 MHz -50.20 dbm -24.20 de
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -45.50 dBm -32.50 dg 775.000 MHz 775.900 MHz 100,000 kHz 775,31963 MHz -47.81 dbm -34.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95839 MHz -49.28 dBm -36.28 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.92582 MHz -52.42 dBm -39.42 dB
776.000 MHz 788,000 MHz 100.000 kHz 777,34865 MHz 20.97 dBm -9.03 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.67532 MHz 20.76 dBm -9.24 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00025 MHz -51.74 dém -38.74 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00005 MHz -45.79 dBm -32.79 dB
788.100 MHz 793.000 MHz 100.000 kHz 78946818 MHz -43.55 dBm -30.55 dB 788,100 MHz 793.000 MHz 100.000 kHz 780,02343 MHz ~41.52 dBm 23,50 dB
793.000 MHz 806,000 MHz 6.250 kHz 800.98052 MHz -50.01 dBm -24.01 dB 793.000 MHz 806.000 MHz 6.250 kHz 794,25325 MHz -57.29 dBm -22.29 dB
) J v j >
Dater 1 2:46:53

1.AUG.2023

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o

Spectrur :E' Sp m "y

Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto FFT Ref Level 30.00 dem  Offset 10.90 de Mode Auto FFT

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit §heck PAFS Limit Gheck PARS

20 dbipe—teuRIOUS }INE Ans BAKS 20 dbife—$PURIOUS | INE ABS pagS

10 dBm: 10 dém

e ]

b db iw\ 0 dem er v‘wﬂl‘

-10 dBm: — J { -10 dem —] JI i

20 dem - : -20 dBm + T

oo / A e L e

SPURIOUS_LINE_ABS | SPURIGUS_LINE_ABS f i ‘»\,\\

-40 dBm; / Mr" -40 dBm

-50 dem 50 dem
. _J ) e

Start 763.0 MHz 7007 pts Stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz

P E Spurious Emissions
Rangelow | RangeUp | RBW | Fraquency | __Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit
763.000 Mz 775,000 MHz 6.250 kHz 774,99401 MHz -57.99 dbm -22.99 dB 763.000 Mz 775.000 MRz 6.250 kHz 774.00491 WAz ~50.52 dom 24,50 08
775.000 MHz 775,900 MHz 100,000 kHz 775,89955 MHz -33.18 dém -20.18 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,65320 MHz -46.17 dBm -33.17 dB
775,900 MHz 176.000 bz 30.000 kHz 775,59395 MHz -36.67 dBm -23.67 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,98506 MHz -50.72 dBm -37.72 dB
776.000 MHz 788,000 MHz 100,000 kHz 779, 10390 MHz 7.18 dBm -22.81 dB 776.000 MHz 788,000 MHz 100,000 kHz 78320471 MHz 7.61 dBm -22.39 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,095995 MHz -48.08 dBm -35.08 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.07627 MHz -33.00 dem -20.00 d&
788,100 MHz 793,000 MHz 100,000 kHz 788,10245 MHz -42.68 dBm -29.68 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 10245 MHz 28 04 dBm 1504 de
J93.000 Mz 506,000 MHz 5.250 kHz 79322727 MHz -58.55 dBm -23.55 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.14935 MHz -55.21 dBm -20.21 dB

|
)i (]

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number : A8-10

of 16





